
 H
Y

D
R

O
    T

E
K

.U
S

1. IN
S

TA
LL W

H
E

E
L S

U
P

P
O

R
TS

      A
N

D
     TO

 FR
A

M
E

 U
S

IN
G

 (Q
TY

.8)
  5/16 x 3/4 B

O
LTS

     W
ITH

 FLA
T W

A
S

H
E

R
S

 A
N

D
 LO

C
K

 N
U

TS
.

2. A
P

P
LY

 A
 S

M
A

LL A
M

O
U

N
T O

F G
R

E
A

S
E

 TO
 P

IV
O

T S
U

R
FA

C
E

S
     .

3. A
TTA

C
H

 P
IV

O
T A

S
S

E
M

B
LY

     TO
 FR

O
N

T W
H

E
E

L S
U

P
P

O
R

T     W
ITH

  S
TA

IN
LE

S
S

 S
TE

E
L P

IV
O

T P
LA

TE
     B

E
TW

E
E

N
 TH

E
 TW

O
 P

A
R

TS
. U

S
IN

G
  1/2 x 4 1/2 B

O
LT     A

N
D

 (Q
TY

.2) 5/16 x 3/4 S
TO

P
 B

O
LTS

     A
LO

N
G

  W
ITH

 S
TA

IN
LE

S
S

 FLA
T W

A
S

H
E

R
S

     A
N

D
 LO

C
K

N
U

TS
, TIG

H
TE

N
 B

O
LTS

 S
O

  TH
E

R
E

 IS
 A

 S
LIG

H
T D

R
A

G
 O

N
 P

IV
O

T A
S

S
E

M
B

LY
     W

H
E

N
 IT IS

 R
O

TA
TE

D
.

4. S
LID

E
 A

X
LE

     TH
R

O
U

G
H

 P
IV

O
T A

S
S

E
M

B
LY

     A
N

D
 H

A
N

D
LE

     .
5. S

LID
E

 A
X

LE
     TH

R
O

U
G

H
 R

E
A

R
 W

H
E

E
L S

U
P

P
O

R
T     . A

LS
O

 TH
R

O
U

G
H

    1.00 A
X

LE
 S

LE
E

V
E

     .
6. S

LID
E

 TH
R

E
A

D
E

D
 R

O
D

     TH
R

O
U

G
H

 A
X

LE
      3/4 S

S
 TU

B
E

.
7. S

LID
E

 TIR
E

S
     O

N
TO

 3/4 S
S

 TU
B

IN
G

     .
8. A

P
P

LY
 S

E
V

E
R

A
L D

R
O

P
S

 O
F TH

R
E

A
D

 LO
C

K
IN

G
 C

O
M

P
O

U
N

D
 TO

 E
N

D
 O

F
    5/8 TH

R
E

A
D

E
D

 R
O

D
     TH

E
N

 TH
R

E
A

D
      5/8 A

C
O

R
N

  N
U

TS
 O

N
TO

    TH
R

E
A

D
E

D
 R

O
D

     .
8. TIG

H
TE

N
 A

C
O

R
N

 N
U

TS
     TO

 TH
R

E
A

D
E

D
 R

O
D

     U
S

IN
G

 2 15/16 W
R

E
N

C
H

S
.

H
O

LES     ARE U
SED

 O
N

 M
ACH

IN
ES W

ITH
 A BASE PLATE M

O
U

N
TIN

G
 H

O
LE

D
ISTAN

CE O
F 28.75 .

H
O

LES     ARE U
SED

 O
N

 M
ACH

IN
ES W

ITH
 A BASE PLATE M

O
U

N
TIN

G
 H

O
LE

D
ISTAN

CE O
F 19.00 .

D
RILLIN

G
 W

ILL BE REQ
U

IRED
 O

N
 M

ACIN
ES M

AN
U

FACTU
RED

BEFO
RE 2001.

PU
LL H

AN
D

LE W
H

EEL KIT IN
STALLATIO

N

N
O

TE

H
O

LES     ARE U
SED

 FO
R M

O
U

N
TIN

G
 SK FRAM

E.



AHB12 PULL HANDLE WHEEL KIT 2012
1 HSC26 WHEEL KIT SUPPORT FRAME
2 HSC26 WHEEL KIT SUPPORT FRAME
3 FB512 BOLT 5/16 x 3/4 PLATED  (10)
4 HSC26 WHEEL KIT SUPPORT FRAME
5 HSC26 WHEEL KIT SUPPORT FRAME
6 FB868 BOLT 1/2 x 4 3/4 PLATED #5
7 FB512 BOLT 5/16 x 3/4 PLATED
8 HSC32 PULL HANDLE ASM WITH BENT HANDLE
9 HL182 PIVOT SHIM-PIVOT WHEEL KIT

10 FWS05 WASHER SAE 5/16 SS 11/32 x 11/16  (4)
11 HSS68 AXLE SLEEVE 3/4 x 32.25  (2)
12 HSS69 AXLE THREADED ROD 5/8 x 33.625  (2)
13 HT127 WHEEL&TIRE TURF 13x5.00-6 GREY  (4)
14 FNA09 NUT ACORN 5/8-11 ACORN NICKEL  (4)
15 HSS70 AXLE SLEEVE 1.00 x 24.75
16 FP150 POP PIN LOCKING 3/8 x 1.50 
17 FWC05 WASHER CUT 5/16" PLATED  (16)
18 FNL05 NUT LOCK 5/16-18 PLATED  (10)


